



Certificate of Conformity
No. 4087/2024



Inspecta Latvia has granted this certificate as proof that

LI-ION BATTERY FIRE BLANKET size 1.55 m x 1.55 m

HOLDER OF THE CERTIFICATE:



VLITEX GmbH

Reg. No. HRB 6094
Rehleite 2, D-95445, Bayreuth, Germany

MANUFACTURER: SIA "Padtex Insulation"
ADDRESS OF MANUFACTURER:
Cempu iela 27, Valmiera, LV4201, Latvia


has passed the construction, general performance and fire performance tests according to the requirements prescribed in the clauses 4.2, 4.3, 4.4, 4.5, 4.6, 4.7, 4.10, 5.2, 5.4, 5.5, 6 of the standard

EN 1869:2019

Construction, general performance and fire performance tests done by MPA Dresden GmbH, test report No. 20240231.

Certificate remains valid as long as the conditions laid down in the above mentioned standard, related provisions and the manufacturing conditions in the factory or the factory production control itself are not modified significantly.

Issue date: 08.07.2024.
Valid until: 05.06.2027.


Mārtiņš Maskavs
Certification Manager



Certificate is issued on 1 (one) page